



T.R.
THE MINISTRY OF ENERGY AND NATURAL RESOURCES
GENERAL DIRECTORATE OF MINERAL RESEARCH AND
EXPLORATION

Directorate of Mineral Analyses and Technology
Üniversiteler Mahallesi Dumlupınar Bulvarı No:139 06800
Çankaya / ANKARA

Page 1 / 1

MTA

Report No
3583

Report Date
02/12/2011

ANALYSIS / TEST REPORT

Customer Name / Address : MEC ENERJİ MADENCİLİK İNŞ. SAN. VE TİC. LTD. ŞTİ.
Cinnah Cad. No:76/2 Çankaya / ANKARA

Project Code : 20

No. of Receipt of Sample / Date : 11-H5426 / 25.11.2011

Date of Analysis / Test : 01.12.2011

Identity and Type of Sample : Zeolite

Number of Pages of the Report : 1

Remarks : The sample was dried at 105°C. Analysis results were obtained from IQ+ program of Axios XRF device.

Analysis / Test Results (%)

Sample No	Sample Mark	Na ₂ O	MgO	Al ₂ O ₃	SiO ₃	P ₂ O ₅	K ₂ O	CaO	TiO ₂	MnO	Fe ₂ O ₃	A.Za. (1050°C)
11-H5426	Zeolite	0.3	1.1	13.2	71.9	<0.1	3.5	2.0	0.1	<0.1	1.4	6.25

//signature//
Alev BAHADIR COŞKUN
Chemical Engineer
**Person in Charge of
Analysis/Test**

//signature//
Dilara ÖZŞUCA
**Supervisor of
Laboratory**

//signature//
Güldane DEMİRTAŞ
Head of Laboratory

//Seal// //Date//

This report, which is prepared as 1 original and 1 copy, shall not be reproduced, even partially, except with the permission of the laboratory. Report without signature and seal is not valid. Results are valid for only analyzed/tested sample.

Tel: 90 312 201 10 00 Fax: 90 312 287 54 09 Web site: <http://www.mta.gov.tr> E-mail: mat1@mta.gov.tr

KY.FR.5.10.2

Revision No. / Date: 04 / 14.01.2010